

Test Report No. **BTX 32052(1)/SM/06**

Date: 6 February 2006

Page 1 of 2

**Bute Fabrics Ltd**  
**4 Barone Road**  
**Rothesay**  
**Isle of Bute**  
**Scotland**  
**PA20 0DP**  
**United Kingdom**

**Attention: Catherine Murray**

The following sample was submitted and identified by the client as:

**Sample Description:** Sample of green woven fabric - Test 2663

**Details of Sample:** Fabric No: CF706/102102  
Batch No: 85% Pure New Wool 15% Nylon

**Fibre Composition:** 85% Pure New Wool 15% Nylon

**Date Sample(s) Received:** 20 January 2006

**Testing Period:** Tested between 23/01/06 and 06/02/06

**Test(s) Requested:** Abrasion Resistance

**Test Results:** Detailed in Appendix A

**Comments/Conclusions:** The sample submitted meets the Severe Contract (SC) requirements of BS 2543:1995 in respect of Martindale abrasion resistance.

Signed for and on behalf of  
SGS United Kingdom Ltd

  
Stephanie Mackenzie B.Sc. (Hons)  
Technologist, Softlines Department.

"This document is issued by the Company subject to its General Conditions of Service available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company."

Tests denoted with an \* have been subcontracted to another UKAS Approved Laboratory. Tests marked [Non UKAS Accredited] in this Report/Certificate are not included in the UKAS Accredited Schedule for our Laboratory

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation

